

# **Test Report**

Page 1 of 3 Report No.: TLSHE00002330

Applicant: Address :

Report on the submitted sample(s) said to be:

Sample Name TAPE MEASURE

P113.652 Item/Lot No.

: Feb 21, 2012 Sample Received Date

Sample Tested Date : Feb 21, 2012 to Feb 27, 2012

### **Executive Summary:**

**CONCLUSION TEST REQUEST** 

European Regulation(EC) No. 1907/2006, REACH & amendment No.552/2009 Annex XVII

Cadmium and its compounds

PASS<sup>#02</sup>

\*\* For Further Details, Please Refer To the Following Page(s) \*

Inspected by

Chen painin

Approved by

Feb 27, 2012

Lab Manager

No. 12639055

No. 1996, New Jinqiao Road, Pudong New District, Shanghai









# **Test Report**

Report No.: TLSHE00002330 Page 2 of 3

#### **▼**Cadmium and its compounds- Reach Regulation

As specified in entry 23, annex XVII of European regulation (EC) No. 1907/2006 (REACH) with amendments No.552/2009 & No.494/2011, method BS EN 1122:2001 Method B and with reference to acid digestion method or other appropriate method was used and total Cadmium content was determined by ICP-OES/AAS.

Total Cadmium in all other materials required (including plastic, brazing fillers and jewelry metal):

Tested Item	Result (%)	<u>Limit</u>
	Black rubber(cover) + grey plastic(cover)	(%)#
Cadmium (Cd)	<0.0005	0.01

#### Remark:

- < = Less than
- % = Percentage based on dry weight of sample
- # = The limit for the test result is 1/n of the value column (where "n" is the number of mixed samples)
- #02: CTI conducted Cadmium on the component which was identified by the client, and the testing result can meet REACH requirement.



No. 1996, New Jinqiao Road, Pudong New District, Shanghai











## **Test Report**

Report No.: TLSHE00002330 Page 3 of 3

### Photo of the sample



\*\*\* End of Report \*\*\*

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

No. 1996, New Jinqiao Road, Pudong New District, Shanghai

